%@‘5"2‘/

PAR T S [ I S 7T

5 P 4 1 6

04/05/14

PARTS NO. 3561 9810 000



H R
CONTENS
3561 000A = Vv Z73IXZT (IVbEY - ENHED

3561 000B =y¥v 73IZ7 (UARE - ENER

3561 000C =v¥v Z73IXZ5 (IVEY -« CEMER
ENGINE EQIPMENT (MITSUBISHI - CE SPECS) «+vteovevcerancecanens 3
3561 000D =y¥v 73I%Z7 (IVEY - USAHED

3561 010A x=yyrarvimo—L 7IXZ7 (IYVEY - BN

ENG INE—ECONFROF—FQ T PMENT—MWITSUBISHI-DOMESTIE—SPECS) -+ 5
3561 010B =yyravitm—L 7327  (ZRZ - ENHED

E N6 NE—CONTFROE—FQ T PMENTKUBOTA-DOMESTIE—SPECS) - 5-1
3558 015A x=yvrarviuo— 73I%7 (CE -USAf#R)

ENGINE CONTROL EQIPMENT (CE:USA SPECS) -::cceveeeeee 6
3561 ]_OOA 7[/_41>\ 7\:§§: FRAME EQIPMENT ................................. 7
3561 110A YK 73%7  (ENHER

HANDEE—E-QHPMENT——DOMESTIC—SPREES e e s 8
3561 115A YKV 737 (CE -USAftE)

HANDLE EQIPMENT (CE.USA SPECS) ........................... 9
3558 120A 7=z #%— 27347 FENDER EQIPMENT - sttceeeteeeetcceaaccennes 10
3561 200A =Iv¥ay Z73IX7 TRANSMISSION EQIPMENT: tceeeeeecees. 11
3544 210A T2Ur 2737 ROLLER EQIPMENT teeeeteeetceeetctaicinies 12
3544 230A =KUYy 7347 IDLER EQIPMENT tceeeeeetceetceteiaeianes 13
3561 300A YA KrZvyF 73I%7 (EAHEH

S+ E—eFHFeH—EQFPMENT—DOMESTHE—SPEES)——— -+ - 14
3561 300B YA K77y F 7347 (CE -USAfHR

SIDE CLUTCH EQIPMENT (CE+USA SPECS) -::rreeecceees: 15
3561 310A 77vF-TLb—x% 737 (EHNIHH

C LT B RAKE— QT PN NT——(DOMESTIC—SPECS)y—— - -+ - - - - - 16
3561 315A 77vF-TL—% Z3I%7 (CE-USA#HH

CLUTCH+ BRAKE EQIPMENT (CE-:USA SPECS) «-::ceeeeeeee 17
3550 320A F=rv 7347  (EHNHAR

6 FEAR—SHIFTF—FE o PMENT—DOMESTIC—SPEES———— -+ o oo - 18
3558 320A Fxrv Z73IX¥7 (CE-USAfE

GEAR SHIFT EQIPMENT (CE-:USA SPECS) :cevreeeeecceees. 19
3544 9901 vUIarvkyh (A K7L—21)

WAGON set (SLIDING PANEL) .............................. 20

BP416 H¥k-1 04/05/28


rroppolo
Linien

rroppolo
Linien

rroppolo
Linien

rroppolo
Linien

rroppolo
Linien

rroppolo
Linien

rroppolo
Linien

rroppolo
Linien

rroppolo
Linien


3544

3544

3544

3544 500A YaRuXxr7 JIIXT

BED LOCKING DEVICE
3544 500B vaRuxrrs JIxT
BED LOCKING DEVICE EQIPMENT

3561

3561

3561

3561

MARK

3561

3561

MARK

3561

3561

3561

MARK

3561

3561

3561

3561

BP416

600A ~—7

600B ~—7
600C ~—7

MARK
600D ~—7
EQI PMENT
650A ~—7

MARK
650B ~—7
EQI PMENT
650C ~—7

MARK
650D ~—7

MARK
650E ~—7

650F ~—7

7T00A 7Y7Jvy J3IXT

700B 7YJvy UIXT
ACCESORIES EQIPMENT
700C 7YIvy UIHXT

H /N

CONTENS
9902 vty bk  (GEE=JH)
WAGON set (FLAT BED OPENING 3 WAYS) «-++21~22
490A FKrmvz 737 (GEEI=ER)
LOWER LOCK EQIPMENT (FLAT BED OPENING 3 WAYS) --23
499A /{b‘y]\ 7\:§§‘~ BUCKE’I‘ EQIPMEN’I‘ .............................. 24

(A RZL—L « Xy )

EQIPMENT (SLIDING PANEL :-BUCKET) -2 5
Gl = 5B8)

(FLAT BED OPENING 3 WAYS) 26
8T (PA RT7L—L - 73R4 - [HN)

JIZT

G =J7BH - 7R % + [EM)
MARK EQ I PMENF—FAT BED-OPENING—3-WAYS~KUBOTA—DOMESTIC—— 2 8

/]

J3I4T (A RKT7L—2L- IVEY - [HN)

Ee-HP N (SHIDING—PANEL-MIPSUBISTH—BOMESTI— 2
7187 GE=HH - IvEeEY - HAN)

—FEAT BED-OPENING—3-WAY S~ MITSHBISHI-DOMESTHE———- 3 0
7387 (A R7L—L+IVEY:CE)

EQIPMENT (SLIDING PANEL + MITSUBISHI - CE)
73187 FE=HB - IV - CE)
(FLAT BED OPENING 3 WAYS - MITSUBISHI - CE)
787 (v h-IVEY-CE)
EQIPMENT (BUCKET - MITSUBISHI - CE)
7387 (A R7L—L+IVEY:CE)
EQIPMENT (SLIDING PANEL - MITSUBISHI - CE)
73157 FE=HB - IYET-USA)

78T

Ry he3IVEY-USA)

(FEIPNAEAR)
(CEH#R)

(CE SPECS)
(US AHER)

H k-2 04/05/28


rroppolo
Linien

rroppolo
Linien

rroppolo
Linien

rroppolo
Linien

rroppolo
Linien

rroppolo
Linien

rroppolo
Linien

rroppolo
Linien


3561 000C = ¥r 7347 (IVEY - CEHER
ENGINE EQIPMENT (MITSUBISHI:-CE SPECS)
R HaES EBamain Bl 3 ~F EW A5 % g =
NO.| PART NO. PART NAME | O'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3558 0005 001 ]1V¥"V ENGINE 1 |GM132LN-21KNO.7210851~
1 | 3558 0005 000|1Y¥"V ENGINE 1 [GM132LN-219[~N0.7210850
2 | 3544 0005 000[7°-Y PULLEY 1
3 [ 3610 0101 000 [A'IV R byn - STOPPER 1
4 [ 3629 0103 000 [A b A byiv - STOPPER 1
5 | K110 0108 016 |F# b b BOLT 6 |M8X16(4T)
6 | 0350 0140 822 [PW WASHER 6 [8X22X16
7 | 0852 1300 031 [vA'I VBELT 1 |SB31w400
8 | K814 0108 035 |F# b b BOLT 4 [m8x35(8T)
9 [F301 0108 000 |Ff vk NUT 4 [m8
10 | 3544 0009 000 [IV¥'YA'-2 BASE 1
BP416 —3— 04/05/14




3558 015A =y yrarvba—Lv 73I%5 (CE -USA{#H
ENGINE CONTROL EQIPMENT (CE-USA SPECS)

1\/\1—2
1—1\ y

‘—A'
N
RH| HaES ER A Fn B & ~F B A 5 5 Z
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 [3558 0151 000 [A0yMV LIV -Assy  |LEVER 1
1-1 | 3533 0102 000 |20y MV LI - LEVER 1
1-2 | 3514 0102 000 |74 ¥ - WIRE 1

BP416 —6— 04/05/14



3561 100A 7lVv—A& Z73I%7 FRAME EQIPMENT
RH| HaES ER A Fn B & ~F B A 5 5 Z
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
2 |3611 4062 000 |%3° T4 RUBBER 2 |B-4
3 [A252 0160 025(F5A23%Y° SCREW 2 [M6X25
4 | 3544 1055 000 |7°V- b PLATE 1
5 [K110 0108 016 |F#F b b BOLT 1 [M8X16(4T)
BP416 —7— 04/05/14




3561 115A ~vEKVv Z73I%5 (CE - USAft#4R)
HANDLE EQIPMENT (CE-USA SPECS)
Re| =HaES ER S iR =% B B 5 % s %
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. |REMARKS
1 [3561 1151 000 [y FW HANDLE 1
2 | K710 0110 025 |F# W b BOLT 2 |M10X25(77T)
3 | K814 0110 040 |F# Wk BOLT 2 |M10X40(7T)
4 | F301 0110 000 [FF vy NUT 4 [M10
BP416 —9— 04/05/14




3558 120A 7=x=v#%— Z73I%5 FENDER EQIPMENT
BY| ZRES ERsna ¥R By &~ m A 5 5 &
NO.| PART NO. PART NAME | O'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 [ 3558 1201 000 [V¥ 717% - COVER 1
3 | A252 0160 016{F52329 SCREW 2 [MeXx16
4 | 3544 1307 001 |h/\ ' - COVER 1
5 | K110 0108 016 |F#f b b BOLT 2 |M8X16(4T)
BP416 —10— 04/05/14




3561

200A

Iyvary 77 TRANSMISSION EQIPMENT

R HBRES EBam iR Bl & B R 5 B s &

NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. |REMARKS
1 [7314 000R 000][3y¥37ASSY TRANSMISSION | 1 |HS041R ARy ViESR
2 | 35352001 000 |7°L- b PLATE 2

3 | K710 0110 020 [F# b b BOLT 4 |M10X20(77)

4 | 35352004 0017~ PULLEY 1

5 | 3533 2005 000 |7k SHIM 1

6 | 0571 0005 025 | - KEY 1 |5X5X25

7 | K700 0606 016 [F# Ib b BOLT 1 [MeX16(7T)

8 | 0350 0160 628 |PW WASHER 1 [6X28X%3.0

9 [A104 0110 180 b b BOLT 1 |M10X 180

10 | F301 0110 000 [F# v NUT 1 |M10

11 | 0350 0141 022 |PW WASHER 4 |10X22%X16

12 | K110 0108 016 |[F# Wb b BOLT 1 [M8X16(4T)

13 | 0350 0140 822 |PW WASHER 3 [8x22X16

14 | A114 0108 130[F b BOLT 1 |M8X130

15 | F301 0108 000 |[FF vk NUT 1 |M8

16 | 3544 2022 000 [Z byi’ STOPPER 1

17 | 3535 2006 000 |2 707 v SPROCKET 2

18 | 0560 0110 055 [f4IhF1-7t"Y PIN 2 |@10X55

19 | 0520 0125 020 (7Yt PIN SPLIT 2 [25%20

20 | 3544 2021 000 |90-7 CRAWLER 2

21 | 3544 2023 000 |N17° PIPE 1

22 | 3561 2005 000|117 PIPE 1

BP416 —11— 05/04/18



35644 210A 7vVY» Z7I%7 ROLLER EQIPMENT

R HaES EBam LR @kl & m A 5 g &
NO.| PART NO. PART NAME | O'ty IDESCRIPTION| FRoM ~ UP T0 SERIAL NO. | REMARKS
1 | 3514 2101 000 [77Y77 vy ROLLER ASSY [ 2
1-2 | 0750 0062 040 |A'7Yv9" BEARING 4 [6204
1-3 [ 0840 3254 716 [# 41 - 1v SEAL OIL 2 |MUD 25X47X15
2 | 0350 0151 026 |PW WASHER 2 |10x26%23
3 | K712 0110 020 |F# b b BOLT 12 |M10X20(7T)
4 |[3513 2107 000 (#9774 CAP 2 |SC47X7A
5 | 3544 2111 000 |7 7YY Assy ROLLER ASSY | 4
6 | 0350 0161 030 [PW WASHER 8 [10X30X3.2
7 | 3544 2121 000|777 MY F BRACKET 2
8 [3634 2123 000[yN"Y+DUT ¥y BUSH 4 [MB2525-36FDU
9 [0350 0161 040 [PW WASHER 2 |10X40X3.2
BP416 —12— 04/11/30




3544 230A v kRvly 47

IDLER

EQI PMENT

Rl EmES EBama i @k & < == fm &
NO. | PART NO. PART NAME | O'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 |35332201001[19F%9YYAssy IDLER ASSY 2
1-2 | 0750 0062 050 [A 7 YV9 BEARING 4 16205
1-3 | 3516 2303 000 [#41h Y-V SEAL OIL 2 |MUD-5S30X55X 15
2 | 0350 0161 030 |PW WASHER 2 [10X30X3.2
3 | K712 0110 020 |F#f b b BOLT 2 |M10X20(77)
4 | 3513 2205 000 (#4774 CAP 2
5 | 3544 2305000 |17 F9YY74-4 YOKE 2
6 | 3515 2214 000 |40- 71Uk b b BOLT 2
7 | A360 0101 602|SW WASHER 2 |16(JIS28)
8 | A300 0116 001 |ty NUT 2 |M16
BP416 —13— 04/05/14




3561 300B WA FKrZ7vF 273I%7 (CE-USAMHER
SIDE CLUTCH EQIPMENT (CE-USA SPECS)
5
)
12—
7//
Re| HBRES EBam iR Bkl & B RS B s &
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. |REMARKS
1 ]35333002 000 [L)\-R LEVER 1 1-11-2%8L
1-1 [ 0562 0106 025 [k3747E™ PIN,CLEVIS 1 [p6X25
1-2 | 0521 0106 000 [REY PIN 1 [p6
2 | 35333003 000 |b/\'-L LEVER 1 2-12-2%28
2-1 | 0562 0106 025 |k77 43t PIN,CLEVIS 1 [p6X25
2-2 | 0521 0106 000 |Rt"Y PIN 1 @6
3 | 0350 0130 613 |PW WASHER 2 |6X13%X10
4 | 3544 3006 000 [74% - WIRE 2
5 [3513 3131 000 [7°7AFyIN T F BAND 2
6 | 0562 0108 020 |[t7743¢t"Y PIN 2 |p8X20
7 | 0350 0140 818 |PW WASHER 6 |8X18X16
8 [0523 0108 000 [2fy7°t™” PIN SNAP 6 [FFUS
9 | 35583011 000 |7 -4 ARM 2
10 | 0350 0161 630 |PW WASHER 2 |16X30X3.0
11 | 0520 0132 032 |7Vt PIN SPLIT 2 [3.2X32
12 | 3544 3015 000 |0y} ROD 2
13 | 3558 3008 000 [7y¥1 BUSH 2
BP416 —15— 05/04/20




3561 315A 77v9F:-7L—x% Z73I%7 (CE -+USAf#H
CLUTCH-+-BRAKE EQIPMENT (CE-USA SPECS)
22
ji ;21
R BRES TR B = < E R 5 % s &
NO. | PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO.| REMARKS
1 |3561 3151 000 |b)\ - LEVER 1
2 | 3513 3157 000 [#VY+F b b BOLT 1
3 | 0350 0151 026 |PW WASHER 1 [10x26X%2.3
4 | 0350 0140 618 [PW WASHER 1 [6x18X16
5 | A350 0106 002Ut b NUT 1 |m6
6 | 3558 3155 000 |71% - WIRE 1 h3v¥
7 10350 0141 022 |PW WASHER 3 |10X22X1.6
8 | 0520 0125 0207Vt PIN SPLIT 3 |25%20
9 | 3509 3216 000 (X774 SPRING 1
10 | 3561 3111 000 |7 7Y 377 -k ARM 1
11 | 0796 0161 815 |DU7 ¥ 1 BUSH 2 |16X18X%X15
12 | 3611 7105000 |77¥377°-U7t Y7 [PULLEY 1
13 | 0350 0161 630 |PW WASHER 1 [16X30X3.0
14 | 0740 0001 600 |CYV4" RING 1 [S16
15 | 3561 3119 000 |A7°Yv4" SPRING 1
16 | 3561 3165 000 |74% - WIRE 1 7b-%
17 | 3513 3127 000 |A7°Yv%" SPRING 1
18 | 5201 3608 000 |A 7YV SPRING 1
19 | 3513 3111 000|A7°Yv%" SPRING 1
20 | 3513 3109 000 [#7- COLLAR 1
21 | 3526 1671 000 [h/\ - COVER 1
22 | A252 0160 016 [F5232Y° SCREW 2 |M6X16
23 [ 3513 3131 000|7°7AFvINVF BAND 1
BP416 —17— 04/05/14




3558 320A F=x=rv¥ JIXT
GEAR SHIFT EQIPMENT

2

.

Y

/‘\

1

/

/@a

(CE - USAf#H)

(CE - USA SPECS)

3 C‘\@
&
R BRES B ama ¥ ag| & < B B 5 % fm &

NO.| PART NO. PART NAME | O'ty |[DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS

1 [3558 3201 000 [biv'- LEVER 1

2 | 0693 0012 460 [5)y7° GRIP 1

3 | K804 0106 030 |F# Wb b BOLT 1 |M6X30(2RD)
4 | A300 0106 001 |F vk NUT 2 |m6

BP416 —19— 04/05/14




35644 9901

varty b
WAGON

set

(A F7L—21)
(SLIDING PANEL)

S01—
Rl EmES EBama i @k & < == fm &
NO. | PART NO. PART NAME | O'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
S01 [ 3544 9901 000 |73 7ty WAGON set 1
1 | 3544 4101 000 |7b- 4 FRAME 1
2 | A050 0112 040 |F IV b7T BOLT 2 [M12X40(7T)
3 | A301 0112 001t vk NUT 2 |M12
4 | 0350 0151 222 |PW WASHER 2 [12x22%x1.6
5 | 3544 4131 000 |0y}F ROD 1
6 | 35354059 000 [AykHN4 - HOLDER 1
7 | K700 0106 020 [F# b b BOLT 1 [M6X20(7T)
8 [A300 0106 001(Fvyh NUT 1 [m6
9 [A300 0106 003t vh NUT 1 [m6
10 [ 3533 4201 000 [ 371~ A FRAME 1
11 | 3513 4111 000 |/7° %" b BOLT 2
12 | 3513 4112 000 (2 7Y% SPRING 2 |#169
13 | 3533 4212 000 |=74¥1 PIPE 1
14 | 3533 4215 000 [$+y7° CAP 2
15 | 3533 4301 000 [#4 F7b- 4 SIDEGATE 2
16 | 3513 4111 000 |/7°% " b BOLT 4
17 | 3513 4112 000 |2 7YV SPRING 4 |#169
18 | 3514 4711 000 [=7%33 PIPE 2
19 | 3533 4215 000 [$+y7° CAP 4
20 | 3544 4421 000 [IV'3 IV PANEL 1
21 | K110 0108 016 |F# b b BOLT 4 |M8X16(4T)
BP416 —20— 04/05/14




3544 9902

varty b
WAGON

set

CREM =5 3H)
(FLAT BED OPENING 3 WAYS)

SO01—
R HaES EBam LR @kl & m A 5 g &
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
S01 | 3544 9902 000 (73 vty b WAGON set 1
1 | 3544 4501 000 [Z4'47L- L FRAME 1
2 | 3544 4521 000 [ %1 MYFR BRACKET 1
3 | 3544 4523 000 |=# 41 MYFL BRACKET 1
4 | K110 0108 016 |F& b b BOLT 4 |M8X16(4T)
5 | A050 0112 040 [F'Ib k7T BOLT 2 |M12X40(7T)
6 | A301 0112 001 |} vk NUT 2 |M12
7 [ 0350 0151 222 [PwW WASHER 2 [12Xx22%16
8 | 3544 4531 0007 77 yk BRACKET 1
9 [A050 0112 025[F W b7T BOLT 4 |M12X25(7T)
10 [ F301 0112 000 [FF b NUT 2 [M12
11 | 3544 4544 000 [0y F ROD 1
12 | 3535 4059 000 [AykF#b4 - HOLDER 1
13 | K700 0106 016 |F# b b BOLT 1 [M6X16(7T)
14 | A300 0106 001|fvh NUT 1 |M6
15 | A300 0106 003 |7y NUT 1 |M6
16 | 3544 4601 000 [#4F5 - kR SIDE GATE 1
17 | 3544 4615 000 [#4 F5 - bL SIDE GATE 1
18 | K110 0108 016 |F# b b BOLT 6 |M8X16(4T)
19 | 3606 4709 000 [\ y45% WR BRACKET 1
20 | 3606 4711 000 |\ 9%+ 39L BRACKET 1
21 | F301 0108 000 |FF vk NUT 6 [m8
22 | 0350 0140 822 |PW WASHER 2 [8x22%16
23 | 3407 4226 000 [# % 37 Mh % BOLT 2 |10
24 | 0350 0141 022 |PW WASHER 4 |10X22X16
BP416 —21— 05/01/18




35644 9902 UarEvh

WAGON

set

CREM =5 3H)
(FLAT BED OPENING 3 WAYS)

S01—

R HaES EBam LR @kl & m A 5 g &
NO.| PART NO. PART NAME | O'ty |IDESCRIPTION| FRoM ~ UP T0 SERIAL NO. | REMARKS
25 | A301 0110 001 |F b NUT 4 [M10(1%%)

26 | A301 0110 003|F b NUT 4 [M10(3%%)

27 | 3718 4231 000 Ay LOCK 1

28 | A110 0110 030 [ b b BOLT 2 |M10X30

29 | 3408 4231 000 [h7 % MYIR BRACKET 1

30 | 3408 4232 000 |hFH % MYFL BRACKET 1

31 | 3718 4232 000 |0yY LOCK 1

32 | 3544 4701 000 |7 - b GATE 1

33 | 3544 4851 000 |\ %I PANEL 1

34 | K110 0108 016 |F# b b BOLT 5 [M8X16(4T)

35 | 3407 4107 000 |F7 7 h 2R BOLT 1 (@95

36 | 3407 4108 000 |F7 T h 2L BOLT 1 (@95

37 | 0350 0141 022 |PW WASHER 2 [10Xx22%x16

38 | A301 0110 001[F vk NUT 2 |M10(1%%)

39 | A301 0110 003|F vk NUT 2 |M10(3%%)
BP416 —22— 05/01/18




3544 490A Fruvs Z7Ix%7  (GERI=J7ER)
(FLAT

LOWER LOCK EQIPMENT

BED OPENING 3 WAYS)

Rl EmES EBama i @k & < == fm &
NO. | PART NO. PART NAME | O'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 [3408 5201 000 |7¥0F70yoH1S  |LOCK 1
2 | 0562 0108 025 |t7743t"Y PIN 1
3 | 0350 0140 818 |PW WASHER 1 |8X18X16
4 | 0520 0125 016 |7ty PIN SPLIT 1 |25%X16
5 | 3617 3227 000 (X774 SPRING 1
6 | 5302 3308 000 |0y} ROD 1 |L=89 M8L
7 | 3544 4911 000 |Ay} ROD 1
8 | 3208 3410 000 [#- VIV yolb TURNBUCKLE 1 |[M8X50
9 [A301 0108 003t yh NUT 1 |M8
10 | A301 2108 003|f b NUT 1 |M8E
11 [ 0350 0140 818 [PW WASHER 1 |8X18X16
12 | 0520 0125 016 [7Yt"Y PIN SPLIT 1 [25X16
BP416 —23— 04/05/14



3544 499A ~rvbh 7347 BUCKET EQIPMENT

R BaES EBemta ¥ fEgk| = B B 5 % g &
NO. | PART NO. PART NAME | O'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3544 4991 001 |\ Fyhk BUCKET 1
2 | A050 0112 040 W b7T BOLT 2 |M12Xx40
3 | A301 0112 001[f vk NUT 2 |M12
4 [ 0350 0151 222 [PwW WASHER,PLAIN | 2 [12X22X2.3
5 |3544 4544 000 |0y} ROD 1
6 | 3535 4059 000 [0y FHb4 - HOLDER,ROD 1
7 | K700 0106 016 [F# b b BOLT 1 [mM6Xx16
8 | A300 0106 001 [f v NUT 1 |m6
9 [A300 0106 003t vk NUT 1 |M6 3F&
10 | 3544 4531 000 [7°77 v+ BRACKET 1
11 | A050 0112 025 [# W b7 T BOLT 4 [M12X25
12 | F301 0112 000 [Ft vk NUT 2 |M12
BP416 —24— 04/05/14



3544 500A Y=aRuxrr J73IX7

BED LOCKING DEVICE EQIPMENT

(A RTZL—L « N 1)

(SLIDING PANEL - BUCKET)

Rl EmES EBama i @k & < == fm &
NO. | PART NO. PART NAME | O'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3544 5001 0014 77°bi - LEVER 1
2 | K710 0108 020 |F# Wb b BOLT 2 [M8X20(7T)
3 | 3514 6006 000 |L/\ - LEVER 1
4 | 0562 0106 020 [k774Yt Y PIN 1
5 | 0350 0130 613 |PW WASHER 1 [6X13X10
6 | 05200116 012 |7Vt PIN SPLIT 1 [16X12
7 135133131 000|7° 3R FyIN I F BAND 1
8 [ 3513 6002 000 [74% - WIRE 1
9 [0562 0106 016 |t3747t" PIN 1 |p6X16
10 [ 0350 0130 613 [PW WASHER 1 |6X13X10
11 [ 0520 0120 012 7Yty PIN SPLIT 1 [2.0X12
12 [ 3513 6005 011 [dvsh145°107° SUPPORT 1
13 | K110 0108 016 |F#f ' b BOLT 2 |msx16(4T)
14 | 0350 0140 822 |PW WASHER 2 |sx2ox16
15 | 3617 3227 000 |2 7°Yv9 SPRING 1
16 | 3205 1051 000 (=% GRIP 1
BP416 —25— 04/05/14



3544 500B vaRuxvr 73187
BED LOCKING DEVICE EQIPMENT

G ="75H)

(FLAT BED OPENING 3 WAYS)

Rl EmES EBama i @k & < == fm &
NO. | PART NO. PART NAME | O'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 |3544 5011 0014 77°bi - LEVER 1
2 | K110 0108 016 |F#f b b BOLT 4 |M8X16(4T)
3 | 3514 6006 000 |L/\ - LEVER 1
4 | 0562 0106 020 [k77 47t Y PIN 1
5 | 0350 0130 613 |PW WASHER 1 [6X13X10
6 | 05200116 012 |7Vt PIN SPLIT 1 [1.6X12
7 135133131 000|7° 3R Fy4N I F BAND 1
8 [ 3513 6002 000 [74% - WIRE 1
9 [0562 0106 016 |t3747E" PIN 1 |p6X16
10 [ 0350 0130 613 [PW WASHER 1 |6X13X10
11 [ 0520 0120 012 (7YY PIN SPLIT 1 [2.0X12
12 [ 3513 6005 011 [dvsh145°107° SUPPORT 1
13 | K110 0108 016 |F# b b BOLT 2 |msx16(4T)
14 | 0350 0140 822 |PW WASHER 2 |sx2ox16
15 | 3617 3227 000 (274" SPRING 1
16 | 3205 1051 000 (=% GRIP 1
BP416 —26— 04/05/14



35661 650A ~—27 J3I¥7 (HAKZL—AL+-IYVEY:CE)
MARK EQIPMENT (SLIDING PANEL - MITSUBISHI - CE)
6 1 \4
;E: \ L | [
il il
ol L)
ﬁD\\ \
e e
\ \
9 16 17 20 15
S01-
3 11 4
\' E
& [
110 ]
1912 13 7
R eSBES ERsn A F R Bkl = B R 5 % s &
NO.| PART NO. PART NAME | Q'ty |[DESCRIPTION| FROM ~ UP TO SERIAL NO.| REMARKS
S01 | 3561 650A 000|v-4tyh MARK set 1
3 | 3558 6503 000 [v-% MARK 1
4 |35315017 000 [Vyy+$ 39 MARK 2 |byb
5 | 35315018 000 [I\y 4% 39 MARK 2 |410-
6 | 3558 6505 000 [v-% MARK 1
7 | 3544 6507 000 [AYY9F194 MARK 1
8 | 3544 6508 000 [v-% MARK 1
9 | 3544 6509 000 [v-% MARK 1
10 | 3544 6513 000 [F1%4 MARK 1
11 | 3544 6514 000 24Ty MARK 1
12 | 3544 6515 000 |3y 344l MARK 1
13 | 3550 6518 000 [v-4 MARK 1
14 | 3558 6506 000 [v-4 MARK 1
15 | 3544 6527 000|¥-% MARK 1
16 | 3654 6023 000 [CEY-4 MARK 1
17 | 3654 6025 000 |Y'19¥1 MARK 1
18 | 3533 5129 000 [YY4# MARK 4
19 | 3550 6519 000 [v-4 MARK 1
20 | 3526 5534 000 |¥-% MARK 1
BP416 —31— 04/05/14




3561 650B ~—7 73I%7 @E=HH-IYEYCE)
MARK EQIPMENT (FLAT BED OPENING 3 WAYS - MITSUBISHI - CE)

11 3 b{ 1[3 J
—
T
L) 1
e Wi~
= | = \
] \
o™ 9 ENEY \\\‘
soiL 4 71210 15 16 19 14
—N17
N b \

= /B
I
- LEEJQ:x
Rii| #BaES EBan LR B 2 B R 5 K 5 &
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO.| REMARKS
S01 [ 3561 650B 000 [v-4tyt MARK set 1
3 | 3558 6503 000|¥-4 MARK 1
4 [35315017 000 [\yy+$ 3y MARK 2 byt
5 |35315018 000 |NYY+v¥39 MARK 2 |{10-
6 | 3558 6505 000 |¥-4 MARK 1
7 | 3544 6507 000 |AYY9F194 MARK 1
8 | 3544 6508 000|¥-4 MARK 1
9 | 3544 6509 000|¥-4 MARK 1
10 | 3544 6514 000 |24V MARK 1
11 | 3544 6515 000 [3yy 3Vl MARK 1
12 | 3550 6518 000 |¥-% MARK 1
13 | 3558 6506 000 |¥-% MARK 1
14 | 3544 6527 000 |¥-4 MARK 1
15 | 3654 6023 000 |[CEY-Y MARK 1
16 [ 3654 6025 000 | 1973 MARK 1
17 | 3533 5129 000 [V Y4 ¥ MARK 4
18 | 3550 6519 000 |¥-% MARK 1
19 |3526 5534 000|¥-4 MARK 1

BP416 —32— 04/05/14



3561

1613153

650C ~—72 J3IFT

MARK EQIPMENT

710 6

(R ks IVEY-CE)

(BUCKET - MITSUBISHI - CE)

S01- |
418111219 _ 14
= [ ]
= r
e
_ 110
Ri| HaES EBama ¥ @ = B R 5 8 fm &
NO.| PART NO. PART NAME | O'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO.| REMARKS
S01 [ 3561 650C 000 [¥-4ty b MARK set 1
3 [ 3558 6503 000 [¥-4 MARK 1
4 | 35315017 000 |NyY+% 39 MARK 2 [byb
5 [35315018 000 [/\VY+% 37 MARK 2 |410-
6 | 3558 6505 000 [Y-4 MARK 1
7 | 3544 6507 000 [AYY4F194 MARK 1
8 | 3544 6508 000 [¥-4 MARK 1
9 [3544 6509 000 [Y-% MARK 1
10 | 3544 6514 000 |#4VT 75> MARK 1
11 | 3544 6515 000 [3yy 37441l MARK 1
12 | 3550 6518 000 [¥-4 MARK 1
13 | 3558 6506 000 [¥-4 MARK 1
14 | 3544 6527 000 [Y-7 MARK 1
15 | 3654 6023 000 [CEV-4 MARK 1
16 | 3654 6025 000 |¥ 171 MARK 1
17 | 35335129 000 [VY4F MARK 4
18 | 3550 6519 000 [¥-4 MARK 1
19 | 3526 5534 000 [¥-4 MARK 1
BP416 —33— 04/05/14




3561 650D ~—7 J3IZT A RZL—Ah -« IYEY - CE)
MARK EQIPMENT (SLIDING PANEL - MITSUBISHI - CE)
18
1
1431172120 L], .15 17
S01+ \\ I \
N |
(== %%7 | ‘ \ \]‘ H
JUE?( 7 T T T 7
0 ‘7—‘7/%‘\ S 2 ‘ /e
1A :
101216 13252324 4
Re| HBaES R R Bk 2B ~F B RS % s &
NO.| PART NO. PART NAME | Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO.| REMARKS
S01 | 3561 650D 000 |-t yF MARK set 1
3 | 3558 6503 000 [~ MARK 1
4| 35315017 000 [\V¥+% 37 MARK 2_[byF
5 | 35315018 000 [N\V¥ 4% 37 MARK 2_|{10-
6 | 3558 6505 000 [~ MARK 1
7 | 3544 6507 000 [AVY5F194 MARK 1
8 | 3544 6508 000 |7~ MARK 1
9 | 3544 6509 000 [~ MARK 1
10 | 3544 6513 000 [F194 MARK 1
11 | 3544 6514 000 447777 MARK 1
12_| 3544 6515 000 |37 37441l MARK 1
13 | 3550 6518 000 [Y-% MARK 1
14 | 3558 6506 000 [Y-4 MARK 1
15 | 3544 6527 000 [¥-4 MARK 1
16_| 3654 6025 000 [¥ 1973 MARK 1
17 | 3533 5129 000 [VY47 MARK 4
18 | 3526 5534 000 [Y-4 MARK 1
19 | 3526 5351 000 [Y-4 MARK 1
20 | 3526 5532 000 [¥-4 MARK 1
21 | 3526 5533 000 [¥-4 MARK 1
22 | 3668 5017 000 [¥-4 MARK 1
23 | 3668 5018 000 [¥-4 MARK 1
24 | 3659 6216 000 [7-4 MARK 1
25 | 3550 7105 000 [3-4 MARK 1
26_| 3550 7106 000 [3-4 MARK 1

BP416

04/05/14




3561 700B 7VZvy 273427 (CEAME
ACCESORIES EQIPMENT (CE SPECS)
|I I|
i B E
MANUAL 1
/ / 2
z
Y
N
NS
&
\ ToucH
3 Up
N
RYE| ZBwES EBsh ¥ @k = B R 5 % s &
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3561 7002 000 [M7Yh4tY*4¥3  |MANUAL 1
2 | 3544 7003 000 |1\ y4 BAG 1
3 | 3544 7002 000 |9Y-ZAZy7°W GREASE NIPPLE| 1
30 79999 6016 000[ 7' - SPRAY 1 |FA-GALYF
30 [79999 6017 000|127V - SPRAY 1 173y99°b-
30 [79999 6018 000]Z 7'V~ SPRAY 1 [f#aznq1n-
30 179999 6014 000|Z 7 ) - SPRAY 1 |¥+22h9Y- RAPID
BP416 —38— 04/07/30





